



TEST REPORT No M 854

16.10.2024

Customer: Joint -stock company „Lithempa” village Rukaičiai 1, Joniškis district, Lithuania

Identification of sample delivered for testing: code, name, quantity –

M 854-1 Collagen hydrolysate, batch No LBC240228, 10 g.

Information provided by Client: sampling location and date, sampling note No or other covering document* - Joint -stock company „Lithempa“ laboratory, 30.09.2024, act 693, 03.10.2024

Sample delivered: Joint -stock company „Lithempa“ laboratory assistant Aistė Ramanauskaitė

Sample accepted by: Product manager Virginija Balnytė 03.10.2024

Testing methods and results:

Name of testing parameters	Results of testing	Methods of testing
Lead (Pb) mg/kg	<0,05**	LST EN 14083:2003
Cadmium (Cd) mg/kg	0,011	
Mercury (Hg) mg/kg	<0,003	LST EN 13806:2002
Arsenic (As) mg/kg	<0,12	LST EN 14627:2005

*Analytical Department does not assume any responsibility for the sampling process and information provided by Client.

** <0,05 – determination limits.

Testing date: 15.10.2024

Quality control chemist

Chief chemist

Alma Ratkeliene

Valė Jasukaitytė

Test results are valid only for the tested sample.

No part of the record can be copied without the written agreement of Department.